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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero

05023606

Page / Pagina:

1/56

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia: Ou: O\NOOG

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Qrder / Cliente Orden - hem N*

Customer's Reference / Referencia del clieme

Manufacturer's Works Order N* | Confirmacion de Venta

081456/02
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface | Superficie
ﬁm%mm HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steal Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
APT SL/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
IDimensions | Dimensiones Length / Longitud Gluantity | Cantidad, 52 Pcs/pz Nominal Weight | Pesc Mominal
141.30 X 6.60 MM 12.00 / 12.50 MTS 21.92 EG/M
5 9/16 X 0.258 INCH 39.40 / 41.00 FT 14.63 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen conditian Specimen dimansions Test Y. S uTs. YS.
Condicion de la probeta Dimensiones de la probeta lemp Unit / Unidad Unit / Unidad ! Elongation
Heat N* Sampla N*| Ls T | Type Size Area Temp. [KG/MM2 KG/MM2 urTs Alargamiento
Colada N* | Muestra N* Tipa | ©r Tamado Seceidn de |Eul 0.5%
mm mmz ensayo Required/Requerido Required /| Reguerido Required % in 2 inches
o Thiin: utin % = AP
Thiax: TMax
LMin.  29.50 LMin: 42.18 Max Obt
*C (REEVS [LMax %
19984 |18703 |c/B| ST |[Rec| L | 25.20 x 7.50 Ji8s.00 TA 31.88 47.11 0.68 41
19984 |18704 |C/B| ST |Rec | L | 25.20 x 7.20 [181.44 TA 31.36 47.73 0.66 41
23901 19859 |c/B| ST |[Rec | L | 25.40 x 7.00 J178.88 TA 34.79 50.21 0.69 38
23901 |19860 |C/B| ST |Rec| L | 25.40 = 7.00 f178.88 TA 33.49 50.06 0.67 40
24361 |16006 |C/B| ST |Rec | L | 25.40 x 6.50 |166.12 TA 34.27 5119 0.67 38
24361 |16007 |C/B| ST |Rec L 25.40 = 7.20 J1B4.02 TA 33.17 50.29 0.66 38
Ls: L of the de /L ion de la CIB: Body | Cuerpo R/U: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
| Tra: Specimen with heat treatment at Laboratory | Probeta tratada en laboratorio NR: N lized and Tempered | Normalizado y R L TR: Q hed and T d/ T lado y R id
N: Normallzed | Normalizado A: Annealed | Recocido SR: Stress Rellef | Relevado de Esfuerzo ST: As Rolled | Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen [ Cilindrica Ori: Orientation | Orientacion L: Longltudinal [ Longitudinal
T: Transverse | Transversal TA: Room Tempprature | T tura Amk EUL: E Under Load Method uTs: L 1ensile gth | R
Max: Maximum | Maximo Obt: Obtained | Obtenido ¥.S.: Yield strength [ Fluencia LMin: Logitudinal 1 Minimo Longl
Maximum | Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum | Maximo Transversal Min: 1| Minimo
This is 1o caftily that the products cescribed hare = were manufactured, sampied. insted, andior Inspacted in accordance with the specification refarenced nod mesls the mquimments: n all espects This cartificate is sumd by 8 © tzad systern and i is valid with electronic sigratuem - On the onginal cartificats the tada-mark gresn colourad
“Taracs' s samped. 1n casa the ownar of 1he onginel cadificats woukd misase & copy of I, e must aitest i corformity o the original one, taking upon seaslFt the reaponsabillty for any uniawdul or nol allowso use  Any will ba d to tha law
Thes cerificale is nol @ aeclarst orgin nor may i be used as & declamtion of ongn
Este documents oentifica que los oroductos desariton agqui fusmon manudactumedos ado se amAe madiants un sistems compulnizade y es vahdo con fwma slectronica En el cartificado onginal &l logolipo
Tanars (varde} sl mpmse =1 b @ En caso de que of poseedar dhal cartfic Cualousr stlermcidn yo lalsificacion som sugets o le lay
Este cemificado no &8, M pusds ser usade, gomo ans declimoion de angen DICA FTT D40
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Tubos de Acero de Mexico, S.A
o:m q-m Km 433.7 Carr. Mexico-Veracruz

Via Xalapa
(91697) Veracruz, Ver. Meéxico
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina (52) 229 mwmf 100 tel

(52) 229 989 1120 fax

05023606 215
Date/Dia:  03/10/2005

ICustomer | Clients PLESA ANAHUAC Y CIAS, S.A. DE C.V. (Customer's Order { Cliente Orden - ltem N° Customer's Refersnca | Referencia de! cliente Manufacturer's Works Ordar N* | Confirmacién de Venta
081456/02
Manufacture Process! Proceso de fabcacion Product Type / Tipo de producto, Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
I5tandard or Specification / Normas o especificaciones Steel Grade / Grado de acero. Ends | Extrenos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1955-A%5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length / Longitud Quaniity | Cantidad 52 Pcs/pz Nominal Weight / Peso Mominal
141.30 X 6.60 MM 12.00 / 12.50 MTS 21.92 RG/M
5 9/16 X 0.258 INCH 39.40 / 41.00 FT 14.63 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA 1
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Requerido HRC Heat/ Colada: Required (Requerido  HRC Heat! Colada: Required /Requerido  HRC Heat/ Colada Required [Requerido  HRC
19984 Min Max. 22.00 19984 Min Max, 22.00 23901 Mir. Max. 22.00 23901 Min. Max. 22 .00
ISample | Muestra 18703 .—T& _um _mnam_m___.c_rmm_qm 18704 _m:n__‘mh Sample / Muestra 19859 End | Ext: Sample / Muestra 19860 .u.m._ﬁ_ Ext:
Quadrant Aver Quadrant Aver Cuadrant Aver Quadrant Aver
Cuadranie 1 2 4 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 ODDE 1 OVDE 1 OD/DE 1 OD/DE
Unit / Uridad MW/C 72.7 |72.9]|73.3 [73.0 Unit / Unidad MWIC 70.971.8|76.5]73.1 Unit { Unidad MW/C 72.9176.9]76.2|75.3 Unit / Unidad MWIC 76.5]76.6177.3]|76.8
| 150 |DVDI 0.0 HRb 1D/DI 0.0 HRb 10/D 0.0 HR ool 0.0
Jeive m° / Tubo me: les: i Jrrs s Pipe N° / Tubo N°: |ua: c/s frrs s Pipe N° / Tubo N°: JLs: c/5  frrs st Pipe N° / Tubo N°: |ua: c/8  frr: st
Heat! Colada: Required /Requerido HRC Heat/ Colada: Required /Requerida  HRC
24361 Min Max. 22.00 24361 Min. Max. 22.00
JSample / Muestra 16006 —m_..hm. imple / Muestra 16007 |End [ Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadranie 1 2 3 Prom | Var
1 QD/DE 1
Unit / Unidad Mwic J77.6 |78.2]77.6 [77.8 Unit / Unidad MWIC 76.9 |77.6|77.7]77.4
DML 0.0 HRb [Ivie] 0.0
mw-x.#n / Tubo N°: fus: c/a frre s Pipe N° / Tubo N®: |us: cia faws v
Min: Minlmum | Minimo IDHDI: Internal Diametar | Diametro Interno Ls: L of the ple | L lizacion de la Tra: Speci with heat treatment at Laboratory | Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average CiB: Body | Cuerpo NR: Normalized and Tempered | N yR id, A: Annealed | Recocido
OD/DE: Qutside Di 1 Dia o Prom.: Promedio * RIU: Upset/ Recalque TR: Qn and Temp Im ¥ i SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: | Variacion TT: Heat Treatment | Tratamiento Térmico N: Normalized | ST: As Rolled / Sin Tr i Q/T: Quenched | Temp
This ie 10 certify that the products cescribed hem n wers menufactumed, sampied, lested, spclor in with the specifi f ced and masls the mauimsmants in all respect= This certiflcals i issusd by 8 computerizad system and i ks valid with alectronic signature. On tha odiginel carificate the trada-mar green coloured
Tenare iz stamped. In casa the ownar of the orginal cattificits would release & copy of I, he must otiest te conforrmaty o the orginal one, taking upan himsetft the mspansabilily for any urlswdul o nol sllowed use  Any afterstion and/or fakaifi will be sulpected lo the law
This carfificate s not & declatntor o v oor may il bo used asa declamition of ongin
Esta documento cedifica que lo: oscritos aqul fusron manufactumdos, prehs rocionadon de scusida con B sspaciicaciin de referencia y sslisface jos cormepandiantas equenmientos  Este certificado se emite mediants un sstema W y o o con firms alectronica B el canficade onginsl al logoelipo
Tenars (werde) ssth impraso on ls ho  En caso do que el possedor dal cartificads et ocopla del misme, deberd garantizar is conformidsd con el orginal, y se hace maponsable por cus s=0 ilegal ¢ indebido  Cualguier shemeidn yo falsificacién tard supmis 1y
Esta cartificado no s, ni puade sor ussdo, camo una declamcion da ongan — DICA TTT 04 O




Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05023606

Page / Pagina

3/5

(52) 229 989 1100 tel
(52) 229 989 1120 fax

pate/Dia:  03/10/2005

(Customer | Clente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Clients Orden - Rem N°* Customer’s Reference | Referencia oel clieme Manufacturer's Works Order N* | Confirmacion de Venta
081456/02
IManufacture Process! Proceso de fabicacon Product Type | Tipo de producto Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas o especificaciones Steel Grade | Grado de acero Ends /| Extremos. NORMAIL BEVEL
APT SL/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length |/ Longitud. (Quantity | Cantdad. 52 Pcs \UN Nominal Weight / Peso Nominal
141.30 X 6.60 MM 12.00 / 12.50 MTS 21.92 KG/M
5 9/16 X 0.258 INCH 39.40 / 41.00 FT 14.63 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N° Sample N* Flattening Test
Colada N" § Musstra N- Ensayo de Aplastamiento
19984 |18703 GOOD/BUENO
19984 18704 GOOD/BUENO
23901 19859 GOOD/BUENO
23901 |19860 GOOD/BUENO
24361 |16006 GOOD/BUENO
24361 |16007 GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMTCA.
Composition, % [ Com) clon %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb N S$1 52
X 100 X 1000 X 10000 X 100
|Heat H Max
Colada Min|
Mﬂ.&n..m NG P Max] a5 120 40 15 3o 30 | 400 | 80 | 400 40 15 100
Muestra N° Minj 25 | 10
19984
16703 P 15 54 17 8 4.2)15.3 8 50 0 125 21 T 4 0 o 23 0 TE 0 9.7
18704 P 14 54 18 8 4.2 5 8 50 o 124 20 7 4 0 o 22 0 X 0 29.6
23901 .
— 19859 P 18 66 26 8 5.411.5] 10 70 o 158 22 9 5 ] 1] 33 0 65 o 36.2
This is i cartify that the produsts describad harm in wers manutactune, sampled, lested, sndlor i d in with the Hication relarenced ond mests the requirsments in Al respects This carificats 15 issued by & compLienzed systam and & i valid with slectronic signature. O ine ongine! cadificate the imde-mark green coloured
“Tenars' i= stamped  In case the owner of the onginal carificets wauld reisass & copy of i, he must sttest is conformity to the ariginal ons, teking upon nimse he eaponsability fiont aurvy wrdwlul & it aliowad usa. Any aflorstion andior falsification will be subjscled 1o the law
This cartificats i not & declarstan of argin nor may @ ba used as s declamiion of ongin
Este documento conifica gue kos productos descriton squl fusron manuiacumdos, probados yio inspaccionados de acusrdo con 8 espaclficacon ca rufefersm y salisiace ios cormapondientes requanmemos (57 & s aim s mediznbs wn sstems compulaneado y =s valkio con firma slecinénica  En sl certificads onginal el logotipo
Tonans {verde) el imprese e s haa  Sncase de que ol possador dal catificado entrague una fotocopin del mesma, daberd gamntizar la conformdad afiginal, y 88 haco maponsabila por cualquear uso togal o Cusigusr alemcion wo lalsfcacon serh suets aia ey
Este cerifioado no ea, ni pusds ser usado, como una dechracion de angen DICA TTT 040




Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina: (52) 229 989 1100 tel
cmomwmom L..\m (52) 229 989 1120 fax
pate/Dia:  03/10/2005

Customer [ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - llem N* Customer's Reference /| Referencia del cliente Manufacturer's Works Order N* / Confirmacion de Vema
081456/02

Manufacture Process/ Proceso de fabicacion Product Type | Tipo de producio Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Istandard or Specification | Normas o especificaciones. |steet Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL

API SL/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

52 Pcs/pz Nominal Weight / Pesc Nominal

21.92 KG/M
14.63 LB/FT

Length / Longitud Quantity [ Cantidad.
12.00 / 12.50 MTS

39.40 / 41.00 FT

Dimensions ( Dimensiones
141.30 X 6.60 MM
5 9/16 X 0.258 INCH

CHEMICAL COMPOSITION / COMPOSICION QUTIMICA.

Composition, % [ C 1on %
c Mn Si cr | Mo | s P Ni v | cu Al [ sn] as | mw | Ti Jcal B N | st 52
X 100 % 1000 * 10000 X 100

Heal _.: Max
Colada Min
Sample N° [P Max] 25 | 120 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Min} 29 | 10
19860 P 17 | 66 | 26 8 [s5.3)1.7] 9 | 70 o |157 | 23 | 9 4 0 o 39| o | 65 0 36
24361
16006 P 16 &7 28 6 3.8 2.4 9 50 0 102 20 B 3 1] 1] 22 1] 81 o 25
16007 P 17 66 29 5 3.912.9 9 50 0 100 20 8 4 0 1] 26 0 81 0 24.9
H: Heat | Colada P: Product | Producto

S51:SUMA Nb4V+T| S2:SUMA Mo+CreNi+Cu+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA

Pressure | Presion Resulls | Resultado

Time/ Tiempo

Unit/ Unidad Value! Valor Second/ Segundos

PSI 2340 5 sSatisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACTON SUPLEMENTARTIZ2

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

refamnced and messts the mouirements in all respects. Thia ceriificats is issued by

Thia i= i cartity that the products duscribed harm 0 weng manuiaciued, sarmnpled, estsd, Bnd/or insps in with the

“Tanars' is stamped. |0 case the o nginal eenficais woukd release & copy of i, ha must sttest its conformity o the original one, taking upon himseif the resporsability for any unlawful or not aliowns uss Ary aferatans ardior falsificstion will b subjected to the law

This cadificate i not & declamti o may il be used 23 & osclaration of ongin

Este docaments cadica que los o un sistama P ¥ es waldo con lrma olectrénics Fn el

Tanarns (varda} ests mmpmss an la hoa  ©n caso de que el posssdar del cenfica

Esta certificado no sa, v pue<do 3or Usado, ComMmo ung declamaoon de ongen

mpralarced sysiem and i is valid with electronic signalure On the original cartificate the tde-marnk green coloured

$o orginal al logolipe

[NEA 777 04.0)
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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page | Pagina (52) 229 989 1100 tel
05023606 5/5

(52) 229 989 1120 fax

pate/Dia: 03/10/2005

(Customer | Cliente PLESA AMAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - em N° Customer’s Referance | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
081456/02
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto, Surface [ Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
¥Standard or Specification | Normas o especificaciones

Steel Grade | Grado de acero

Ends | Extremos. NORMAIL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud. Quantity | Cantidad. 52 Pcs/p=z Nominal Weight / Peso Nominal

141.30 X 6.60 MM 12.00 / 12.50 MTS 21.92 RG/M

5 9/16 X 0.258 INCH 39.40 / 41.00 FT 14.63 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Eléctrico-Horno de Afinacién-Maquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97

TAMSA REF: 561679

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICATSON DEPT

CTEFCATION DT
DEPFCHRT CACION DE ONIDAD

AVILA =

L

Esto cadilicado no es, m pusde ser usado, coma unae declamciin de onigan.

Quality System Certified
N® 110950
This is 16 oartify 11t the products describsi hrs 1 were manlsciurd, samped, I8ss0, Bncor IMspacied in Accordance with the spacification refsenoed anc meets the requinsments in alfeapecte. This carr! s fasued by 8 computarized system and il i valid with alectronic signature. On the onginel canificats the tmde-mark green coloumd
Tenars' iz stamped. I cass the ownar of ngunal canficate would releass & copy of it he must sttest fis gonformity o the orginel ane, taking por: himssft the msponsabiity for any urlawlul of ot allowed use. Any alt and/or i will b suby 1o el
This conificats i nat a declemton of ong may il be usad sp & declambion of onign.
Esle documento cerifica gue kon productos descmos agul fusrn L : wio do acuerdo con la especificacion de refarencia y sstistace ios comaapondiontas requerimienice.  Este cenificado se amite me un sestama ¥ &5 wihdo con firma elecirinica.  En el cenficaso onginal sl logolipo
Trnars (verda) estd impresc en |2 hoa  Sn caso de qus el el tregus una dal mismo, debark gametizar la conformidad con el original, y se hace fesponsabie por cuskyuier uso ilegal o indebido. Cualquier alamcidn yo falsificacion seri sujsta o lo lay

— DICA 777 04 0|




